rh1 ob [ 3 6%

CHINASTEEL

2% o
TEST CERTIFICATE

TR ME RS AR

CHINA STEEL CORPORATION

THERE S AT )RR PSR
1 CHUNG KANG ROAD HSIAO KANG, KAOHSIUNG 81223
TAIWAN, REPUBLIC OF CHINA
TEL: (07)802-1111 FAX:(07)802-2511, (07)801-9427
E-mail: t21Imae@mail. csc. com tw

A

FO180-01  COMPANY REGISTRATION NUMBER: 30414175 0133
B p o4 SETERAA A Efﬁﬁ MAGNETIC CO1L (NON-OR | ENTED)
CUSTOMER TUS YANG INDUSTRIAL GO.., LTD ﬁ‘,‘?—?ﬁ,ﬁ% akaf %%ﬁ
INVOICE NO. GZAB748380 CERTIFICATE NO. 091215F0180
44 4 i | CSC B0OCS1300 (B0A1300), COATING: CENB. 5P !ﬁ‘ﬁi 22208200 *gmﬁ DA37398
ZAE B EHEZAH
SPEC. SHIPPING DATE - DEC. 14, 2020 T/C 1SSUE DATE DEC. 15, 2020
w5 EPITRGHIE
o | esc MILL INSPECTION T/C | 01 F e
5 & ﬁ‘IMENSION% % gy 15 e a2 ALZE & 2 CHEMICAL COMPOSITION % *
-t 43 e | wpmm | == IRON T T *
g | ERER, e g | da |WE| MARE | BAGR | V|5 e C|Mn|P|S|[SiCyNi|Cr|al it
ey mick | wiom | (QTY) kg |HEAT| COIL NO. |SAMPLE ID. 850 | 50 3 3 3 9 REM
O |LABEL NO. | mm mm mm 30T | T. lw/ka 10/X10X10X10 X10 X10 ARK]
DOTWA12443 | 0.500] 1200 COJL| 1] 5, 115[sHQ75/10286263 (1028626 58| 1. 75| 6. 63 2[ 33 99 4173
412444 ' ' ""| 1| b, 140/4Ha75(10286264 (1028626 58| 1. 75| 5. 63
412460 ' ' " | 1| 4 0BOJLOGE|103447421 (10344742 62| 1. 75| 5. 94 2 27/ 91 7|72
412461 . ; " | 1| 4 O754L066|[103447422 (10344742 62| 1. 75| 5. 04 '
067723 ; ; " | 1 b, 6OBEEG5S(10251801 (10251801 57| 1. 75| 5. 25 1 33 88 3 67
067724 ' ' " | 1| 4, 615[pEGE5102518021 (10251802 57| 1. 75| 5. 15 B I O I I
967725 ! ' "| 1| 4, BOOPBEGE5102518022 (10251802 57| 1. 75| 5. 15 I Y I A
967726 1| 4, 720[BEGE5/102518023 [10251802 57| 1. 75| 5. 15
TOTAL 8| 37, 920
¥05 BMELER HARDNESS TEST
¥30 SRS MAG FLUX DENSITY
|32 R IRON LOSS
¥
NOTES,

SURVEYED BY

URALRFTIES »

HEHARRENE TR » LTFSRBZIEK -

WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND
TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION
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